Parts Manual for

SNAPPER

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

Model No. Description

7800784 2811524BV

7800785 2812524BVE
7800786 3014524BVE
7800787 3317524BVE

Briggs & Stratton Yard Power Products Group

535 Macon Road
McDonough, GA, 30253 U.S.A. Manual No. 7105089

800-935-2967 Revision: B 7/29/2014






Table Of Contents

PAGE

10
14
18
20
24
28
32
34
36
40
42
44
46
48
50
52

GROUP

Wheels, Front & Rear Group

Front End Assembly Group (Narrow)

Front End Assembly Group (Wide)

Main Case, LH Fender & Yoke Lift Group
Differential, RH Fender & Gear Shift Group
Primary Chain Case & Smooth Clutch Group
Engine Group

Mower Deck & Spindle Group (28" & 33")

30" Mower Deck & Spindle Group

30" Deck Recycling Components

Mower Belt, Brake & Interlock Group

Deck Rails & Lift Group

Decals Group

Electrical Group (11.5 HP Briggs, Recoil Start)
Electrical Group (12.5 HP Briggs E/S)

Electrical Group (14.5 & 17.5 HP Briggs E/S)
Wiring Schematic (11.5 HP Briggs, Recoil Start)
Wiring Schematic (12.5 HP Briggs, Electric Start)
Wiring Schematic (14.5 & 17.5 HP Briggs, Electric Start)

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

Manual No. 7105089
TP 400-5488-B-RE-N



Wheels, Front & Rear Group

@ ASSEMBLY

o]
—

LEFT HAND

RIGHT HAND

ASSEMBLY

28", 30" & 33" REAR ENGINE RIDER

7105089

Manual No.

SERIES 24



Wheels, Front & Rear Group

Iltem Part No
1 7058943
2 7091516
3 7010821
4 7011807
5 7012234
6 7014669
7 7031038
8 7011032
9 7010935
10 7011022
11 7058951
12 7091502
13 7012332
14 7031732
15 7011817
16 7040434
17 7040433
18 7011035
19 7092062
20 7023522
21 7011013
22 7023895
Footnotes:

Qty Description

2

P PP NPRPRPRPPDMNONDNONDNEPEEDNDNDNDN

ASSEMBLY, Front Tire & Rim (11.0”) (Complete)
COTTER PIN, 5/32 x 1”

INNER TUBE, (For 4.10/3.50 x 4 Tire)

BALL BEARING, Flange (3/4” 1.D.)

VALVE STEM, Snap In

LUBE Fitting

CAP, Dust

SEAL, Felt

WASHER, .77 x 1.13 x .06 Flat

HUB CAP

ASSEMBLY, Rear Tire & Rim

BOLT, 1/2-20 x 3/4” Lug, GR 5

CLAMP, Right Hand (for 2" Hose)

CAP, Seal RH 1.0" ID x 1.67” OD (8 & 10 HP)
SEAL, 1.22" ID x 1.875" OD

HUB, Rear Wheel L. H. (Weldment)

HUB, Rear Wheel R. H. (Weldment)

AXLE BOLT, 5/16-24 x 1-5/8" Tapered (Left Hand)
NUT, Wheel Bolt 5/16-24 Hex Center Lock
HUBCAP, L. H. (Long Axle)

WHEEL BOLT, 5/16-24 x 2" Tapered (Right Hand)
HUBCAP

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

Manual No.

7105089



Front End Assembly Group (Narrow)

L T L L T L L |

Y
L T L L L LTy

1
1
1
1
Le

Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER
6 SERIES 24



Front End Assembly Group (Narrow)

Item Part No Qty Description
1 7054378 1 WELDMENT, Front Axle, Narrow (used on 28" & 30" Deck models)
2 7058030 1 ASSEMBLY, Steering Wheel (for 5/8" shaft) (Includes item 3)
3 7023781 1 LOGO, Steering Wheel
4 7013862 1 ROLLPIN, 1/4 x 1-1/2"
5 7031100 1 TUBE CLAMP
6 7090358 1 SCREW, 5/16-24 x 2-1/2" Hex Head Cap, GR 5
7 7010969 1 NUT, 5/16-24 Flange Lock (Large)
8 7023667 1 FOAM COVER, Steering Shaft
9 7023671 1 COVER, Steering Shaft
10 7090296 1 PIN, 3/16 x 1" Cotter
11 7090183 2 WASHER, .66 x 1.31 x .09 Flat
12 7046158 1 BUSHING, Nylon
13 7074561 1 BOTTLE, Water (Not Standard Equipment on Current Models)
14 7074560 1 HOLDER, Bottle (Wire) (Not Standard Equipment on Current Models)
15 7090913 2 SCREW, #10-24 x 1/2" Hex Washer Self-Tap (Torx) (Not Standard Equipment on Current
Models)
16 7010746 2 RING, 5/8" External Retaining
17 7010694 1 BUSHING, Nylon
18 7010986 4 BEARING, Nylon
19 7010776 1 RING, 1/2" External Retaining (Heavy Duty)
20 7015444 1 SPRING, Parking Brake Latch
21 7011714 1 HAIRPIN, 2-1/4”
22 7038243D 1 LATCH, Parking Brake
23 7014049 2 FOOT PAD, Short (5.5" x 4.7")
24 7047888BM 1 WELDMENT, Clutch Pedal
25 7011815 1 PAD, Pedal (Clutch / Brake)
26 7091495 1 SCREW, 1/4-20 x 3/4" Hex Head Cap, GR 5
27 7034174 2 CONNECTOR, Cable
28 7090372 1 NUT, 1/4-20 Hex Center Lock, GR 5 or B
29 7101192 1 CABLE, Brake, Snap-In (Approx. 29.25" Long)
30 7022449 1 CABLE, Clutch/Brake (54.32" long)
31 7013321 4 BUSHING, Tie Rod
32 7090122 4 WASHER, 3/8" Flat SAE
33 7041687 1 WELDMENT, King Pin, Left Hand
34 7041688 1 WELDMENT, King Pin, Right Hand
35 7031038 2 CAP, Dust
36 7046232 1 WELDMENT, Steering Shaft
37 7090753 1 PIN, 3/16 x 1-1/2" Cotter
38 7091516 2 PIN, 5/32 x 1" Cotter
39 7091598 2 PIN, 1/8 x 3/4” Cotter
40 7013023 1 TIE ROD, Left Hand (7.41" long)
41 7012933 1 TIE ROD, Right Hand (7.41" long)
42 7010935 6 WASHER, .77 x 1.13 x .06 Flat
Footnotes:
28", 30" & 33" REAR ENGINE RIDER Manual No. 7105089

SERIES 24 7



Front End Assembly Group (Wide)

28", 30" & 33" REAR ENGINE RIDER

7105089

Manual No.

SERIES 24



Front End Assembly Group (Wide)

Item Part No Qty Description
1 7053266 1 WELDMENT, Front Axle, Wide (used on 33” Deck models)
2 7058030 1 ASSEMBLY, Steering Wheel (for 5/8" shaft) (Includes item 3)
3 7023781 1 LOGO, Steering Wheel
4 7013862 1 ROLLPIN, 1/4 x 1-1/2"
5 7023667 1 FOAM COVER, Steering Shaft
6 7023671 1 COVER, Steering Shaft
7 7090296 1 PIN, 3/16 x 1" Cotter
8 7090183 2 WASHER, .66 x 1.31 x .09 Flat
9 7046158 1 BUSHING, Nylon
10 7074560 1 HOLDER, Bottle (Wire) (Not Standard Equipment on Current Models)
11 7090913 2 SCREW, #10-24 x 1/2" Hex Washer Self-Tap (Torx) (Not Standard Equipment on Current
Models)
12 7074561 1 BOTTLE, Water (Not Standard Equipment on Current Models)
13 7038243D 1 LATCH, Parking Brake
14 7011714 1 HAIRPIN, 2-1/4”
15 7015444 1 SPRING, Parking Brake Latch
16 7010776 1 RING, 1/2" External Retaining (Heavy Duty)
17 7010746 2 RING, 5/8" External Retaining
18 7010935 6 WASHER, .77 x 1.13 x .06 Flat
19 7010986 4 BEARING, Nylon
20 7104571 2 FOOT PAD, (Wide)
21 7047888BM 1 WELDMENT, Clutch Pedal
22 7011815 1 PAD, Pedal
23 7074131 1 CABLE, Clutch/Brake (55" long)
24 7101192 1 CABLE, Brake, Snap-In (Approx. 29.25" Long)
25 7090372 1 NUT, 1/4-20 Hex Center Lock, GR 5 0r B
26 7034174 2 CONNECTOR, Cable
27 7091495 1 SCREW, 1/4-20 x 3/4" Hex Head Cap, GR 5
28 7031100 1 TUBE CLAMP
29 7090358 1 SCREW, 5/16-24 x 2-1/2" Hex Head Cap, GR 5
30 7010969 1 NUT, 5/16-24 Flange Lock (Large)
31 7010694 1 BUSHING, Nylon
32 7046232 1 WELDMENT, Steering Shaft
33 7090753 1 PIN, 3/16 x 1-1/2" Cotter
34 7090122 4 WASHER, 3/8" Flat SAE
35 7041687 1 WELDMENT, King Pin, Left Hand
36 7041688 1 WELDMENT, King Pin, Right Hand
37 7013321 4 BUSHING, Tie Rod
38 7012541 1 TIE ROD, Left Hand (9.91" long)
39 7012540 1 TIE ROD, Right Hand (9.91" long)
40 7090364 2 PIN, 5/32 x 1" Cotter
41 7091598 2 PIN, 1/8 x 3/4” Cotter
42 7031038 2 CAP, Dust
Footnotes:
28", 30" & 33" REAR ENGINE RIDER Manual No. 7105089

SERIES 24 9



Main Case, LH Fender & Yoke Lift Group

* THIS ITEM NOT
SOLD SEPARATELY

Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER
10 SERIES 24



Main Case, LH Fender & Yoke Lift Group

Iltem Part No
1 7053697
2 7037285
3 7091503
4 7090793
5 7028200
6 7034299
7 7090595
8 7090188
9 7036367
10 7091198
11 7091506
12 7028990
13 7073268
14 7091272
15 7074210
16 7011070
17 7074650
18 7073735
19 7090981
20 7090238
21 7092062
22 7046162
23 7033291
24 7011048
25 7011763
26 7013885
27 7091597
28 7090122
29 7047190
30 7014664
31 7014663
32 7090585
33 7047189
34 7090187
35 7091511
36 7015464
37 7073733
38 7090390
39 7091630
40 7600141
41 7091122
42 7090361
43 7090391
44 7012652
Footnotes:

Qty Description

1

NRPRPRPRPRPRRPRRPRRPONRPRPRNRPRRPNNRPREPNAMNNRRPREPREPNRPRPANPEFENNNNDDADNDER

P e R

WELDMENT, Main Case (Standard)
FENDER, Left Hand (1.628" I. D. Hole)

HAIR PIN, 3/32 x 1-1/2"

SCREW, 5/16-18 x 3/4” Hex Washer Self-Tap
SWIVEL, Adjustable

WING, Rear

BOLT, 5/16-18 x 3/4” Hex Flange Lock, GR 5
WASHER, 11/32” flat

BUMPER, (1-Piece) (used on 30" & 33" Deck models)
SCREW, 3/8-16 x 5/8” Hex Washer Self-Tap
SCREW, 5/16-18 x 1-1/2" Hex Washer Self-Tap
COVER, Battery

COVER, Solenoid

FASTENER, 1/4” Ratchet
BRACKET, Belt Adjuster

TIE ROD, (5/16-24 thread- both ends)
BUSHING, Pivot

BRACKET, Switch

SCREW, #10-32 x 1/4" Hex Washer Self-Tap
SCREW, 5/16-24 x 1" Hex Head Cap, GR 5
NUT, 5/16-24 Hex Center Lock

LIFT, Yoke

COLLAR, Yoke

BEARING, Yoke

FENDER WASHER, 5/16’

SPRING, Clutch & Brake

PIN, 3/32 x 3/4” Cotter

WASHER, 3/8” Flat SAE

BRACKET, Slide

BOLT, 5/16-18 Shoulder

SLIDE HALF

NUT, 5/16-18 Hex Flange Lock, GR 5
BRACKET, Drive Support

WASHER, 5/16” Split Lock

NUT, 5/16-18 Hex, GR 5 or B

STUD, Clutch Link (3/8-24 thread)

ARM, Yoke

WASHER, 3/8” Internal Tooth Lock

NUT, 3/8-24 Hex, GR 5 or B
ASSEMBLY, Leaf Spring

SCREW, 1/4-20 x 1/2" Hex Washer Self-Tap
SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
WASHER, 5/16” Internal Tooth Lock

CLIP, Wire

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

11

Manual No.

7105089



Main Case, LH Fender & Yoke Lift Group

* THIS ITEM NOT
SOLD SEPARATELY

Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER
12 SERIES 24



Main Case, LH Fender & Yoke Lift Group

Iltem Part No
45 7010969
46 7091318
47 7012332
48 7075115
49 7011072
50 7011071
51 7012271
52 7033799
53 7041384
54 7023676
55 7011018
56 7091315
57 7091297
58 7052827
59 7074182
60 7075848
61 7074500
62 70307982
63 7010153
Footnotes:

Qty Description

1

NNRPRPNRNSNRPRPPEPRPRPRRERRNLERE

NUT, 5/16-24 Flange Lock (Large)
SCREW, 5/16-18 x 3/4” Hex Head Cap, GR 5
BOOT CLAMP, 2"

BOOT, Rear Axle, Thick Flange
WASHER, Thrust

THRUST WASHER

WASHER, Shim (or quantity as required)
CROSS BRACE

WELDMENT, Shift Arm

SHIFT LINK, Long (5/16-24 both ends)
SHIFT LINK, Short (5/16-24 thread)
WASHER, .32 x .58 x .08 Split Lock
NUT, 5/16-24 Hex, GR 5

ASSEMBLY, DX Bearing

BEARING, DX

FITTING, Lube, 45 Degree, 3/16” w/Hex (long shank) (or 7013324)

SEAL, Axle (Dust/Grease)
BUMPER, Rear (used on 28" Deck models)
CAP, Bumper

28", 30" & 33" REAR ENGINE RIDER
SERIES 24

13

Manual No.

7105089



Differential, RH Fender & Gear Shift Group

7105089

Manual No.

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

14



Differential, RH Fender & Gear Shift Group

Iltem Part No
1 7037280
2 7028762
3 7010969
4 7090361
5 7091819
6 7012296
7 7031079
8 7012333
9 7038067
10 7022115
11 7021127
12 7021158
13 7600137
14 7074431
15 7075479
16 7011072
17 7051584
18 7010988
19 7011156
20 7011782
21 7200128
22 7021129
23 7010965
24 7010941
25 7021128
26 7037279
27 7011024
28 7090395
29 7090188
30 7011042
31 7075115
32 7012332
33 7023656
34 7059212
35 7091597
36 7023914
37 7031036
38 7019245
39 7091298
40 7600139
41 7026292
42 7091511
43 7010754
44 7019246
Footnotes:

Qty Description

PP RPRPRPRPRPRNRPRPRPPNRPRRPRPRRPRPRPRPRPRPRPRLPNNNRPRPREPRPRPRPRERLAMNEDNERER

FENDER, Right Hand (1.62" Dia. Hole)

GASKET, Transmission Case

NUT, 5/16-24 Flange Lock (Large)

SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
SCREW, 1/4-20 x 5/8” Hex Washer Head Self-Tap
BEARING, Axle (R. H. Fender)

WASHER, Thrust

BOLT, 5/16-24 x 1-5/8” Hex Special Lock (Vibresist) (replace after each use)
PLATE, Differential (Note: 4 holes offset - align properly to prevent binding.)

SPACER, Pinion

GEAR, Differential Pinion (12T 12P)

GEAR, 63 Tooth 10 Pitch (4 Hole)

KIT, Short Axle Assembly, 23T (Includes Gear)
SPACER, Differential (1.25" ID x .423 Wide)

KIT, Long Axle (Includes welded Gear and item #14)

WASHER, Thrust

* ASSEMBLY, Drive Hex Tube
WASHER, Nylon

O-RING, 5/16"

WASHER, 5/16" Belleville

GEAR, 11 Tooth, 10 Pitch

SPROCKET, 34T, 3/8P

RING, 1-3/16" External Retaining
CHAIN, 46 Pitch (#35 Endless)
SPACER, Differential Case

CASE, Transmission

PLUG, 1/2” Cup Insert

WASHER, 5/16” External Tooth Lock
WASHER, .34 x .69 x .08 Flat

SCREW, 5/16-24 x 2-5/8" Hex Head Cap
BOOT, Oil Seal (Short Axle)

BOOT CLAMP, 2"

GRIP, Shift Handle

WELDMENT, Shift Handle

PIN, 3/32 x 3/4” Cotter

PIN, 1/4 x 1-3/4” Tapered Clevis
WASHER, Thrust

BUSHING, 3/4 x 1.62 Flange (Nylon)
NUT, 5/16-18 Hex Nyloc

* KIT, Speed Adjustment Latch Assembly
SPRING (part of Speed Adjustment Latch Ass'y)
NUT, 5/16-18 Hex, GR 5 or B

SPRING, Shift Detent

BUSHING, 3/4 x 1.0. Flange (Nylon)

Note: * Assembly includes two bearings inside hex tube (p/n 7015140, not shown) & one nylon washer (p/n 7010988, item

18).

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

15

Manual No.

7105089



Differential, RH Fender & Gear Shift Group

7105089

Manual No.

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

16



Differential, RH Fender & Gear Shift Group

Iltem Part No
45 7043201
46 7010817
47 7091315
48 7091297
49 7073289
50 7091595
51 7015761
-- 7061017
-- 7060411
-- 7060412
Footnotes:

Qty Description

1

e

WELDMENT, Arm, Shift Handle (w/grease ftg. Hole)
LUBE FITTING, 3/16” Press-In

WASHER, .32 x .58 x .08 Split Lock

NUT, 5/16-24 Hex, GR 5

LEVER, Over-Ride

WASHER, .47 x .92 x .065 Flat

SHOULDER BOLT, 5/16-18

GREASE, Transmission, 00 (24 oz. Required)(Not shown)
KIT, Differential (4 Pinion)(Includes items 1 thru 30)

KIT, Long & Short Axle (Includes items 23, 24, & 25)

Note: * Assembly includes two bearings inside hex tube (p/n 7015140, not shown) & one nylon washer (p/n 7010988, item

18).

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

17

Manual No.

7105089



Primary Chain Case & Smooth Clutch Group

e ——— - ———

2 g |

! B
'L i
ASSENBLY
* Ref: BRAKE CABLE Attachment; see Brake Cable on Front End Ass’y Group
Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER

18 SERIES 24



Primary Chain Case & Smooth Clutch Group

Item Part No
- 7052683
1 7090913
2 7022785
3 7010776
4 7041136
5 7010756
6 7019260
7 7027981
8 7010614
9 7018963
10 7011086
11 7010942
12 7040355
13 7010941
14 7028761
15 7039778
16 7011121
17 7011024
18 7091504
19 7091294
20 7072593
21 7600134
22 7012313
23 7072406
24 7090303
25 7600136
26 7600142
27 7600135
28 7014523
29 7032331
30 7092081
31 7091505
32 7061017
Footnotes:

Qty Description

1

[Eny
o

P AP RPRPRPRPRRPRRPRRPREPREPNRPRRPNRPPPREPNNRPRRPEPNNRRR

ASSEMBLY, Primary Chain Case (Includes the following 16 items)
SCREW, 10-24 x 1/2” Hex Washer Self-Tap

ROLLER, 1-3/8 Long

RING, 1/2" External Retaining (Heavy Duty)
WELDMENT, Primary Chain Case Half, Right Hand
BEARING, .625 x 1.37 x .435

O-RING, 1/2 x 5/8”

WASHER, Shim .625 x .875

KEY, #5 Woodruff

WELDMENT, Sprocket & Shaft

THRUST WASHER, Nylon

BEARING, Needle 1.355” ID x 1.6245” OD x .5” Wide
WELDMENT, Hub & Sprocket

CHAIN, 46 Pitch (#35 Endless)

GASKET, Primary Chain Case

PRIMARY CHAIN CASE HALF, Left Hand

WASHER, 5/8” Belleville

PLUG, 3/4” Cup Insert

SCREW, 1/4-28 x 1" Hex Head Cap, (Washer Face) GR 5
WASHER, .28 x .63 x .06 Flat, GR 5

SPACER, Brake Arm Pivot (.418/.403 long)

KIT, Brake Lever Assembly (Includes brake pad & rivet)
RING, 3/8" External Retaining

* SPRING, Torsional Brake Return

NUT, 1/4-28 Hex Top Lock

KIT, Smooth Clutch Assembly (non-ashestos) (Includes the following 5 items)
KIT, Driven Disc Hub (assembly)

KIT, Driven Disc (rubber tire bonded to rim)

THRUST WASHER

PLATE, Drive Disc

NUT, 5/16-24 Hex Flange Lock

NUT, 5/8-18 Hex Nyloc

1 gt ** GREASE, Transmission (Use 2 0z. Maximum)

* NOTE: Brake return replacement kit (7061197) is made of items 20 & 23.
* NOTE: Use 2 oz. maximum (Overfilling may cause leakage at 7010756 bearing)

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

19

Manual No.

7105089



Engine Group

BRIGGS 12.5 HP

Ref:

MAIN CASE
WELDMENT
see Main Case
Group, item 1

7105089

Manual No.

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

20



Engine Group

Iltem Part No

1 7075071

1 7075376

2 7023354

3 7091303

4 7075018BM
5 7011791

6 7091038

7 7027972

8 7091513

9 7090188
10 7091315
11 7091297
12 7013849
13 7023735
14 7090951
15 7010210
16 7072658
16 7074187
17 7090132
18 7017653BZ
19 7036418BZ
20 7033470
21 7090913
22 7022751
23 7091122
24 7074453
25 7091738
26 7015352
27 7091819
28 7091065
29 7301145BM
30 7091542
31 7105041
32 -

33 7102956
34 209043

35 7104638
36 7900067
37 7104513
38 7012080
39 7091085
40 7301174BM
41 7091290
42 7104634

Footnotes:

Qty Description

1

P NRPNRPRPNRRPRPRPEPNRPRRPRPREPNRPNRPNRPRPREPNRPRPREPNNOANODMARLRDMNONNIEREPR

SEAT, Operator (11.58” tall) (shown) (Michigan V-2400 Series)
SEAT, Operator (9.30" tall) (Michigan V-2300 Series)
SWITCH, Seat (NC)

BOLT, 5/16-18 x 1" Square Neck Carriage, GR 5 YZ
PLATE, Seat Adapter

RETAINER, 5/16” Bolt

BOLT, 5/16-18 x 1/2" Hex Flange Nyloc

OIL VALVE ASSEMBLY

SCREW, 5/16-24 x 1-3/4” Hex Head Cap, GR 5
WASHER, 11/32" Flat

WASHER, .32 x .58 x .08 Split Lock

NUT, 5/16-24 Hex, GR 5

SPACER, .33 x .63 x .156

KNOB, Fluted, 5/16-18

NUT, 5/16-18 Large Flange Center lock

KEY, 1/4” Square x 2" Long

WELDMENT, 5.75” O.D. Drive Disc

WELDMENT, 5.25” O.D. Drive Disc

SET SCREW, HRSS, 3/8-16 x 3/8”

BELT GUIDE, 28" (5.74” Bolt Pattern, 4.74” Belt Gap)
BELT GUIDE, 30/33 (5.74" Bolt Pattern, 5.0” Belt Gap)
PLATE, Throttle

SCREW, #10-24 x 1/2" Hex Washer Self-Tap (Torx)
CONTROL, Throttle (23.6” long) (Briggs Engines)
SCREW, 1/4-20 x 1/2” Hex Washer Self-Tap
MUFFLER, w/Heat Shield (Briggs 11 thru 17HP)

SET SCREW, 5/16-18 x 3/4” Socket Head, GR8
GASKET, Exhaust

SCREW, 1/4-20 x 5/8" Hex Washer Head Self-Tap
NUT, 1/4-20 Hex Flange Lock

BRACKET, Mounting Tank, RER

SCREW, 5/16-18 x 1/2” Pan Head Self-Tap (Torx #T-40)
ASSEMBLY, Fuel Tank, Fluorinated, RER (Incl: Tank, Cap, Grommet & Vent)
TANK, Fuel w/Filler Drop Tube, Fluorine, RER (Use 7105041)
CAP ASSEMBLY, Ratchet, Non Vented-w/Tether
GROMMET

ASSEMBLY, Remote Vent, No Valve

SCREW, 1/4-20 x .550” Pan Head Self-Tap Torx
HOLDER, Fuel Tank, RER

CABLE TIE, 7"

BOLT, #10-24 x 1/2” Flat Head Square Neck, YZ
BRACKET, Carbon Canister

NUT, #10-24 Hex Nyloc
CANISTER, Carbon 140CC - RER

Note: * Purchase engine parts from engine manufacture dealer.

28", 30" & 33" REAR ENGINE RIDER Manual No.

SERIES 24

21

7105089



Engine Group

BRIGGS 12.5 HP

Ref:

MAIN CASE
WELDMENT
see Main Case
Group, item 1

7105089

Manual No.

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

22



Engine Group

Iltem Part No

43 7104930

44 7023606

45 7029900

46 7105075

47 7200138

48 7200111

49 283972

50 7014359

51 7024507

52 7073240

53 7091576

54 7301224BZ

55 217802-3113-G5

55 219977-0146-G5

55 31E577-0114-G5

55 31G777-0156-G5
Footnotes:

Qty Description

1

PR RPRPNRRRPRPREPRERNOR

SPRING, Tension

CAP, Vinyl

CLAMP, .490 x .31

CLAMP, Hose - CTL

HOSE, Vapor, (5MM ID x 9 MM OD x 8.5")
HOSE, Fuel, Low Perm, 1/4” ID x 9”

HOSE, Fuel

FILTER, Fuel (In-Line)

VALVE, Fuel Shut-Off (Accessory)

HOSE, Fuel (5” long)

NUT, 1/4-20 Hex, GR 5 or B (not shown)
BRACKET, Tank Brace

* ENGINE, 11.5HP, B&S I/C W/ AVS RER

* ENGINE, 12.5HP, B&S W/ OIL FILTER, RER
* ENGINE, 14.5HP, INTEK, RER

* ENGINE, 17.5HP, B&S, INTEK W/ AVS, RER

Note: * Purchase engine parts from engine manufacture dealer.

28", 30" & 33" REAR ENGINE RIDER
SERIES 24

23

Manual No.

7105089



Mower Deck & Spindle Group (28" & 33")

ASSEMBLY

Ref: DECK
LIFT RAIL,

Ref: ltem 2

3
=
<
3
2

7105089

Manual No.

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

24



Mower Deck & Spindle Group (28" & 33")

ltem Part No Qty Description
1A 7061970 1 DECK, 28" Replacement (painted deck w/decals)
1B 7061972 1 DECK, 33" Replacement (painted deck w/decals)
2 7054531BM 1 ASSEMBLY, Spindle Housing (Incl. items 3 thru 14)
3 7012491 2 RING, 1.85" Internal Retaining
4 7013313 2 BEARING, Spindle
5 7050696 1 ASSEMBLY, Housing (Incl. grease fitting, 7010817)
6 7010817 1 LUBE FITTING, 3/16" Press-In
T 7044785 1 SPINDLE, Rider (10.327" overall length)
8 7010935 1 WASHER, .77 x 1.13 x .06 Flat
9 7014407 1  WASHER, Spindle
10 7090491 2 SCREW, 1/2-20 x 1-1/4" Hex Head Cap, GR 5
(i 7091939 2 NUT, 1/2-20 Hex, GR 5 or B
11 7031184 1 HOLDER, Blade (for 25" deck)
12 7037751 1 HOLDER, Blade (for 28" Deck)
13 7044782 1 SPACER, Blade Centering
14 7090356 1 NUT, 5/8-18 Hex Center Lock Jam
15 7091015 2 SCREW, 1/4-20 x 3-1/2" Hex Head w/Free Spinning Washer
16 7091016 4 SCREW, 1/4-20 x 5/8" Hex Head w/Free Spinning Washer
17 7073434 1 COVER, Spindle
18 7026234 1 PIN, Hinge
19 7090606 3 BOLT, 5/16-18 x 5/8" Hex Flange Lock, GR 5
20 7016341 1 SPRING, Hinge
21 7300886 1 HINGE, Deflector (Deck side)
22 7026483 2  PUSHNUT, 1/4"
24 7500276 1 ASSEMBLY, Discharge Deflector, 25" & 28" (w/o decal) (incl. items 18, 20, 21, 22 & p/n
7026233)
23 7091601 9 NUT, 5/16-18 Hex Flange Lock, GR 5
24 7026233 1 DEFLECTOR, Discharge, 28"
25 7022841 1 DECAL, Danger, (Cut Finger) International Symbol
26 7091508 2 BOLT, 5/16-18 x 3/4" Short Neck Carriage, GR 5
27 7090188 2 WASHER, 5/16" Flat
28 7091537 2 NUT, 5/16-18 Wing
29 7033571 2 BRACKET, Gage Wheel (Rear)
30 7015272 3 SPACER
3 7019190 3  WHEEL, Gage
32 7091532 3 SCREW, 3/8-24 x 3-3/4" Hex Head Cap, GR 5
33 7091518 3 NUT, 3/8-24 Hex Nyloc
34 7033570 1 BRACKET, Gage Wheel (Front)
35 7016983 1 COVER, 28" Mulcher (optional)
35 7016984 1 COVER, 33" Mulcher (optional)
36 7090731 6 BOLT, 5/16-18 x 1/2” Short Neck Carriage, GR 5
37 7091588 3 BOLT, 3/8-16 x 3/4" Hex Flange Lock
38 7090559 2 NUT, 1/2-20 Hex Jam
39 7090509 2 WASHER, 1/2" Internal Tooth Lock
40 7012670 1 RING, Tolerance
Footnotes:
28", 30" & 33" REAR ENGINE RIDER Manual No. 7105089
SERIES 24 25




Mower Deck & Spindle Group (28" & 33")

SSEMBLY

% - . T
& S0
% [-—Ref: DECK

LIFT RAIL,

KIT, Alr Life

Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER
26 SERIES 24




Mower Deck & Spindle Group (28" & 33")

ltem Part No Qty Description

41 7091619 9 NUT, 3/8-16 Hex Flange Lock

42 7090392 2 SCREW, 1/2-20 x 1" Hex Head Cap, GR 5

43 7104196BZYP 1 BLADE, 28" High Lift (No Air Lift Holes)(Standard Equipment)

43 7034168BZYP 1 BLADE, 33" High Lift (No Air Lift Holes)(Standard Equipmment)

44 7016980BZYP 1 BLADE, 28" Mulcher

44 7016982 1 BLADE, 33" Mulcher (No Longer Available, USE 7024741AYP)

45 7104083BZYP 1 BLADE, 28" Recycling Ninja

45 7024741AYP 1 BLADE, 33" Recycling Ninja
46 7019515 1 BLADE, 28"
46 . 7019523 1 BLADE, 33"
47 7060480 1 KIT, Air Lift, Hi-Vac (Includes items 48,49,50 & 51) (used on 28" & 33 Decks)
48 7037723 2 AIR LIFT, Hi-Vac (3 hole)
49 7090228 6 SCREW, 5/16-24 x 11/16” Oval Head Machine

50 7090391 6 WASHER, 5/16” Internal Tooth Lock

51 7090223 6 NUT, 5/16-24 HEX
2014/8/29 BSJ {§1E

Footnotes:

28", 30" & 33" REAR ENGINE RIDER Manual No. 7105089
SERIES 24

27




30" Mower Deck & Spindle Group

-—
(4]
WA

ASSEMBLY

&
A

)
Y

16\\ Ty i 4\@ |
LN 3 |

- -

5 |

17 |

g 6 :

. \ !

et ’ I

! /7 |

i

LIFT RAIL,
L.H.

(I

NOTE: Items 28, 29, 30, 31, 32 34 35 & 40
are optional parts.

Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER
28 SERIES 24



30" Mower Deck & Spindle Group

Item Part No Qty Description
1 7061971 1 DECK, 30" Replacement (Painted deck with decals)
2 7600138 1 KIT, Spindle Assembly
3 7012491 2 RING, 1.85” Internal Retaining
4 7013313 2 BEARING, Spindle
5 7050696 1 WELDMENT, Spindle Housing (includes 7010817, grease fitting)
6 7010817 1 LUBE FITTING, 3/16” Press-In
7 7044785 1 SPINDLE, Rider (10.327" overall length)
8 7010935 1 WASHER, .77 x 1.13 x .06 Flat
9 7014407 1 WASHER, Spindle
10 7090491 2 SCREW, 1/2-20 x 1-1/4” Hex Head Cap, GR 5
11 7091939 2 NUT, 1/2-20 Hex, GR 5
12 7031184 1 HOLDER, Blade
13 7044782 1 SPACER, Blade Centering
14 7090356 1 NUT, 5/8-18 Hex Center Lock Jam
15 7091015 2 SCREW, 1/4-20 x 3-1/2" Hex Head w/Free Spinning Washer
16 7091016 4 SCREW, 1/4-20 x 5/8" Hex Head w/Free Spinning Washer
17 7073434 1 COVER, Spindle
- 7052553 1 ASSEMBLY, Discharge Chute (incl. items 18 & 20 thru 23)
18 7026846 1 PIN, Hinge 6mm x 8.875
19 7090606 3 BOLT, 5/16-18 x 5/8” Hex Flange Lock, GR 5
20 7016428 1 SPRING, Torsion, Deflector
21 7024569 1 HINGE HALF
22 7025047 1 DEFLECTOR, 30"
23 7013010 1 DECAL, Danger (Cut Finger)
24 7091508 2 BOLT, 5/16-18 x 3/4” Short Neck Carriage, GR 5
25 7091296 2 WASHER, 5/16” Flat
26 7091537 2 NUT, 5/16-18 Wing
27 7091601 6 NUT, 5/16-18 Hex Flange Lock, GR 5
28 7034024 1 *BRACKET, Front Anti-Scalp
29 7034026 1 *BRACKET, Anti-Scalp, 30" L.H. Rear
30 7034025 1 *BRACKET, Anti-Scalp, 30" R.H. Rear
31 7090859 3 *SCREW, 3/8-24 x 3-3/4” Hex Head Cap, GR 5
32 7090289 3  *NUT, 3/8-24 Hex Center Lock
33 7090731 6 BOLT, 5/16-18 x 1/2” Short Neck Carriage, GR 5
34 7015272 3 *SPACER, 3
35 7019190 3 *WHEEL, Gage
36 7091588 3 BOLT, 3/8-16 x 3/4” Hex Flange Lock
37 7091619 3 NUT, 3/8-16 Hex Flange Lock
38 7012670 1 RING, Tolerance
39 7018069 1 BLADE, 30"LC
40 7026565 1 ** BLADE, Ninja, 30"
41 7060735 1 KIT, Air Lift (Includes items 42 thru 45) (Instruction Sheet #7015229)
42 7031724 2 AIR-LIFT, (30" Deck)
43 7090228 4 SCREW, 5/16-24 x 11/16” Oval Head Machine
Footnotes:
Note ** Optional Part
Note: * These parts comprise # 7061157 (Gage Wheel Kit for 30” Snapper Decks)
28", 30" & 33" REAR ENGINE RIDER Manual No. 7105089
SERIES 24

29



30" Mower Deck & Spindle Group

-—
(4]
WA

ASSEMBLY

&
A

)
Y

16\\ Ty i 4\@ |
LN 3 |

- -

5 |

17 |

g 6 :

. \ !

et ’ I

! /7 |

i

LIFT RAIL,
L.H.

(I

NOTE: Items 28, 29, 30, 31, 32 34 35 & 40
are optional parts.

Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER
30 SERIES 24



30" Mower Deck & Spindle Group

Item Part No Qty Description
44 7090391 4 WASHER, 5/16" Internal Tooth Lock
45 7091297 4 NUT, 5/16-24

Footnotes:

Note ** Optional Part
Note: * These parts comprise # 7061157 (Gage Wheel Kit for 30” Snapper Decks)

28", 30" & 33" REAR ENGINE RIDER Manual No. 7105089
SERIES 24 31



30" Deck Recycling Components

Ref: 30” Deck

7105089

Manual No.

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

32



30" Deck Recycling Components

Item Part No Qty Description
1 7026565 1 BLADE, Ninja, 30" (Ref: 30" Deck Recycling Kit (p/n 7061254))
2 7033996 1 BAFFLE, 30" Deck (small)
3 7033999 1 BAFFLE, 30" Deck (large)
4 7033998 1 ANGLE, Brace, 30" Deck
5 7033997 1 ANGLE, Brace, 30" Deck
6 7090491 2 SCREW, 1/2-20 x 1-1/4” Hex Head Cap, GR 5
7 7090509 2 WASHER, 1/2" Internal Tooth Lock
8 7091939 2 NUT, 1/2-20 Hex, GR 5
9 7090799 8 BOLT, 5/16-18 x 5/8” Short Square Neck Carriage, GR 5 BZ
10 7091601 8 NUT, 5/16-18 Hex Flange Lock, GR 5
Footnotes:
28", 30" & 33" REAR ENGINE RIDER Manual No. 7105089

SERIES 24 33



Mower Belt, Brake & Interlock Group

Ref: ANCHOR, see Deck Rails & Lift Group,
item # 11

Deck shown

Ref: 337

Ref: Spindle Housing

i

28", 30" & 33" REAR ENGINE RIDER

7105089

Manual No.

SERIES 24

34



Mower Belt, Brake & Interlock Group

Iltem Part No
1 7074467
2 7043844
2 7022252
3 7032027
4 7018781
5 7015290
6 7090122
7 7600133
8 7091294
9 7014343
10 7046782
11 7091705
12 7014304
13 7091597
14 7046677
15 7014314
16 7035378
17 7010740
18 7036521
19 7047787
20 7091497
21 7032111
22 7029624
23 7091514
24 7091299
25 7090299
26 7018524
27 7038021
28 7012055
29 7014168
30 7059254
31 7046648
32 7091974
33 7090555
34 7046567
35 7046874
36 7091819
37 7090858
38 7035728
39 7036526
40 7091305
Footnotes:

Qty Description

1

P PP UONRPRRRRPRPRPRPRPRPRPRPNNNRPRPRPRPNRPRRPRPORRPRPRRLPRARREPRERRENERLR

NUT, 3/4-16 Hex Jam, GR 8

* BELT, Drive (73.75" AA Section) (used on 33" Deck)
* BELT, Drive (72.75” AA Section) (used on 28” & 30" Decks)
WASHER, 49/64” 1.D. x 1-1/2" O.D. Flat
PULLEY, Deck

HUB, Pulley (Powdered Metal)
WASHER, 3/8” Flat SAE

KIT, Brake Band (Formed)

WASHER, .28 x .63 x .06 Flat, GR 5
BUSHING, Flange .27 x .35 x .4

SPRING, Rectangular Wire Die, Blue

NUT, 1/4-20 Hex Top Lock

PIN, 1/4 x 1-5/8" Clevis

PIN, 3/32 x 3/4” Cotter

EYE-BOLT, 1/4-20 x 4"
SPACER, .39 x 1.0 x .31 Nylon

DRUM, Brake Spindle (3" OD, 1.6" Tall)
RING, 2" External Retaining

SPRING, Extension, 4" x 1/2" Diameter
WELDMENT, Idler Arm

SCREW, 3/8-16 x 1-1/2" Hex Head Cap, GR 5
RESTRICTOR, Belt

PULLEY, Idler (3/8" ID, 4" OD)

WASHER, 3/8”" Flat

NUT, 3/8-16 Hex Nyloc

SCREW, #10-32 x 1" Hex Washer Head Self-Tap
SWITCH, Deck Interlock (NO)

MOUNT, Handle/Switch

ROD, Idler Control

SPRING, Blade Handle

WELDMENT, Blade Engagement Handle
SPRING, Torsion, Flip Handle

PIN, 3/16 x 1" Clevis

PIN, 3/32 x 1/2” Cotter
HANDLE, Blade Engagement (Flip)

GRIP, Handle

SCREW, 1/4-20 x 5/8” Hex Washer Head Self-Tap
SCREW, 5/16-18 x 1/2” Hex Washer Self-Tap
* BRACKET, Fixed Idler

* BRACE, Fixed Idler Bracket

SCREW, 3/8-16 x 2" Hex Head Cap, GR 5

NOTE * These parts used on 33: Decks only.
NOTE: * Belt part numbers are printed on belts.

28", 30" & 33" REAR ENGINE RIDER Manual No.

SERIES 24

35

7105089



Deck Rails & Lift Group

s m e e —-———

* Ref: item # 36

Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER
36 SERIES 24



Deck Rails & Lift Group

Item Part No Qty Description
1 7073269 1 RAIL, Deck Lift, Left Hand
2 7036430 1 RAIL, Deck Lift, Right Hand
3 7090361 7 SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
4 7090585 6 NUT, 5/16-18 Hex Flange Lock, GR 5
5 7600140 1 KIT, Clutch Plate Assembly
6 7074649 1 SPRING, Latching (replaces 7035669)
7 7091198 3 SCREW, 3/8-16 x 5/8" Hex Washer Self-Tap
8 7091867 2 SCREW, 5/16-18 x 1/2” Hex Washer Self-Tap
9 7031838 1 BRACE, Top
10 7031855 1 GUIDE, Belt
11 7032243 1 ANCHOR
12 7090391 2 WASHER, 5/16” Internal Tooth Lock
13 7091297 2 NUT, 5/16-24 Hex
14 7090233 2 SCREW, 5/16-24 x 3/4” Hex Head Cap, GR 5
15 7046163 2 SPRING, Assist
16 7092051 1 BOLT, #10-24 x 1" Flat Head Square Neck
17 7091290 1 NUT, #10-24 Hex Nyloc
18 7012068 2 RING, Rear Lift Arm (Blue)
19 7034213 1 PIVOT, Leveling
20 7090122 1 WASHER, 3/8” Flat SAE
21 7090854 1 NUT, 3/8-24 Hex Nyloc
22 7059324 1 WELDMENT, Rear Lift Arm
23 7028728 2 ADJUSTER, Chain (5/16-18 thread)
24 7028200 2 SWIVEL, Adjustable
25 7091503 2 HAIRPIN, 3/32 x 1-1/2"
26 7026420 1 GRIP, Height Adjustment Lever
27 7046155 1 LEVER, Height of Cut
28 7046159 1 SPRING, Lever
29 7090483 1 SCREW, 3/8-24 x 1-3/4” Hex Head Cap, GR 5
30 7032030 2 WASHER, 13/32 x 1-1/4" Flat
31 7071920 2 SPACER, Deck Lift
32 7090289 1 NUT, 3/8-24 Hex Center Lock
33 7046217 1 SPACER, Detent
34 7046157 1 DETENT, Height Adjust
35 7090324 2 SCREW, 3/8-16 x 1" Hex Washer Self-Tap
36 7073216 1 CABLE ASSEMBLY, No Reverse in Mow
37 7017847 1 RING, .438 External Retaining
38 7012067 2 RING, Front Lift Arm (Red)
39 7058041 1 WELDMENT, Front Lift Arm
40 7091598 2 PIN, 1/8 x 3/4” Cotter
41 7016122 1 ROD, Leveling (3/4-24 thread)
42 7091630 1 NUT, 3/8-24 Hex, GR B
43 7032030 1 WASHER, Flat 13/32" ID x 1.25" x 1/8” Thick ZP
44 7032997 1 ARM, Front Lift
Footnotes:
28", 30" & 33" REAR ENGINE RIDER Manual No. 7105089
SERIES 24

37



Deck Rails & Lift Group

s m e e —-———

* Ref: item # 36

Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER
38 SERIES 24



Deck Rails & Lift Group

Iltem Part No
45 7022717
46 7015446
47 7091587
48 7015448
49 7073267
50 7090289
51 7091584
52 7073217
53 7091530
54 7015495
Footnotes:

Qty Description

1

PP RPRRPRPRRLRNR

ROD, Deck Support (Front Lift Arm to Front End)
SHOULDER BOLT, 3/8-24 x 9/16"

WASHER, 1/2” Flat SAE

SPRING, Pedal

FOOT PEDAL, Blade Stop Control

NUT, 3/8-24 Hex Center Lock

NUT, 1/4-20 Hex Flange Lock, GR 5

CLIP, Cable

BOLT, 1/4-20 x 3/4" Square Neck Carriage, GR 5
SHOULDER BOLT, 3/8-24 w/Nylon Patch, GR 5

28", 30" & 33" REAR ENGINE RIDER
SERIES 24

39

Manual No.

7105089



Decals Group

(MR HELTY AND WS
{ Before atarllng enging N NOWERBELY 23
+Brass duichibrie pedal Rily down MOWERETADE 25638
+ Engage poring braks 70T S
- Blasie ver mus be OFF MGWEREELY S22
Aveid sedaus injury or death + Move shif lever o "N meuiral | MFTIRELARR 18
~Rsad 140 DEETIErs Hana before
veing mazhine MORERRELT b
- Kpto 4ataty hicms |(ptrir, Shieks, i ‘Carbon monaxite nazerd MOWDREGADE  36i
cwrinhen, ols) i lage ot warking, g » Dty Bputils fodeting Catlindrs. -
“Dimeggga 3l i, ot off angino a3 : - veid inheling SR RTRS. i | SEPERERLT A0
@“’_‘ rermoves iy e Ry operling MOWER BEADE -0l
pry

itemeve oojacs tha Eayi b acum oy

Lo il mmvmmm
Ampiaban hazard JKELACEMENS
o 1 e o st wr b are iyl
aroung. 1 3

0 i oy i Geapecaly chidran) e

v wich theKtacen o, They ma fel off
- of rewn fet areiher ride when you are
T ot aspecting it
+Look down and behirc hefeng acdwhile
barkirg.

_F%siﬁaﬂrd
a3 ACAUTION
el

Fire Hazard

Refi-ownr harard | .
-G e i 5203, 10 56034 10 ok overfill banke
' IF mashing siops wiis going uphid stoo ~Emply lank beforz
155 Bl 1 LAZK SN STy slanding ure o7 ered

s« v pudden s and slopes over 15
At

Ref. SPINDLE
COVER

Ref. SHIFT
DETENT

—9 ON FRAME
{kehind Cover)

IMPORTANT
~Use onlj?( techargeabhle valve regalated (sealed)
non-spiilebie batlaries in this ?roﬁucl. Battery
must ba facfory appreved part or aguivatznt
« Do not overcharge,

Ref. RIGHT
SIDE RAIL

L.10 ON BATTERY
(behind Cover)

A WARNING

AYCID SERIOUS INJURY OR DEATH
# Raqd Operator's Manual before
= VIOrEIng Wil batlery.
oo, * Always wear gogules when

working noar batdery,
«Keep chiltiren, open fiames and

D“’T" E?Jarks awgay from battery.
#{se anly constant voltage battery
~ ciaar?ers made for valve reguiated
{sealed) nan-spiliable haterias
(3.6 amps max ) i 1

/2Uﬂdel'neath

FRONT END
[Fiatnove battary balore sianding mowar on
1Ond for MOMthan 2 BOUES. - FE

Amputstion ancl throun sbijocts Aszard
T oy s a ot o o, iy
w . o

£

o

Fira Hazard, Speraton of his eguigment

poay cradte sparks that can start fresaraundy
iy vegatatitn. A spark aresior may he
reguired, The cpertor shoult contect loced
fire agercies for faws o regaiations celating
1 fire prevention requiraments.

2

REAR VIEW

Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER
40 SERIES 24



Decals Group

DECAL, Battery, MY07.5

DECAL, ID, Parking Lock

DECAL, Safety Panel, Warning, MY07.5
DECAL, Danger, Deck, MY07.5
DECAL, Reverse Lockout, RER
DECAL, Spark Arrestor

DECAL, Caution, Fuel Tank, RER

DECAL, Important, Battery, Non-Spillable
DECAL, Warning, Non-Spillable Battery

DECAL, Height-Of-Cut, Symbol, RER
DECAL, Service Parts, RER, Domestic
DECAL, Safety, Panel, Danger, MY07.5

Item Part No Qty Description
1 1751632 1 DECAL, Snapper, Turtle Lockup
2 7101109 1
3 7103219 1
4 7101111 1
5 7101110 2
6 7104796 1
7 7102746 1
8 7104797 1
9 7105102 1
10 7105103 1
11 7104995 1 DECAL, 28" Deck
11 7104996 1 DECAL, 30" Deck
11 7104997 1 DECAL, 33" Deck
12 7103440 1
13 7075607 1
14 7101112 1
Footnotes:

28", 30" & 33" REAR ENGINE RIDER
SERIES 24

41

Manual No.

7105089



Electrical Group (11.5 HP Briggs, Recoil Start)

TO ITEM 9

G. MAGNETO
MAGNETO SHORTING
SHORTING

(SEE INSET)
{
F\i"“
-
o
PN

|

i

|

H. ENGINE IE
GROUND Wi

Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER

42 SERIES 24



Electrical Group (11.5 HP Briggs, Recoil Start)

Iltem Part No
1 7028606
2 7028386
3 7018524
4 7090880
5 7015438
6 1737836
7 7073714
8 7012080
9 7023354
10 7017817
11 7022886
12 7028607
13 7091272
Footnotes:

Qty Description

1

PR R RPRPRPRRRRRR

INTERLOCK MODULE, Briggs

HARNESS, (Deck Interlock Wiring)

SWITCH, Deck Interlock (NO)

WASHER, 5/8” Internal Tooth Lock

NUT, 5/8-32 Hex

KEYS, BLISTER PK KIDS+MWRS DON'T MIX,DOM
HARNESS, Ground (Recoil Start)

CABLE TIE, 7"

SWITCH, Seat (NC)

SWITCH, Ignition, (2-Pole) (Recoil Start)

SWITCH, Operator Presence Control (OPC) Traction (NC/NO)
HARNESS, Operator Presence Control (OPC) Wire
FASTENER, 1/4” Ratchet

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

43

Manual No.

7105089



Electrical Group (12.5 HP Briggs E/S)

TOITEM 8

G. MAGNETO SHORTING

e e — e

BLOCK (See inset) ~ 85 |
(See Insel 7_J.L - ‘

N

LY
H. ENGINE U L g~
GROUND » ,a-&_,@j 15
s \?
l. ALTERNATOR
CHARGING WIRE J. STARTER
TERM INAL
17 17 TOITEM 5
Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER

44 SERIES 24



Electrical Group (12.5 HP Briggs E/S)

Item Part No
1 7600188
2 7075671
3 7022788
4 7073715
5 7016168
- 7016169
6 7028606
7 7028386
8 7018524
9 7105082
10 7019326
11 7073797
12 7090880
13 7015438
14 1737836
15 7091122
16 7022886
17 7091576
18 7090053
19 7090072
20 7028027
21 7028607
22 7023354
23 7012080
24 7090372
25 7014451
26 7012485
27 7301200BZ
28 7900056
29 7091079
30 7091272
Footnotes:

Qty Description

1

P NNRPNRNRPRPRPENNORNRPRPRPRPRPRRPRRPRRPREPREPRERRERLR

BATTERY KIT, 12V 20HR: 190CCA

SOLENOID, Super Trombetta, RER

WIRE HARNESS, Starter

WIRE HARNESS, M Series, Electric Start
HOLDER, Fuse

FUSE, 10 Amp (Not shown)

INTERLOCK MODULE, Briggs

HARNESS, (Deck Interlock Wiring)

SWITCH, Deck Interlock (NO)

BOOT, Insulator

WIRE, Positive, 17" Long

SWITCH, Ignition, 4 Terminal, Indak

WASHER, 5/8” Internal Tooth Lock

NUT, 5/8-32 Hex

KEYS, BLISTER PK KIDS+MWRS DON'T MIX,DOM
SCREW, 1/4-20 x 1/2" Hex Washer Self-Tap
SWITCH, Operator Presence Control (OPC) Traction (NC/NO)
NUT, 1/4-20 Hex, GR 5 or B

WASHER, 1/4” Internal Tooth Lock

SCREW, 1/4-20 x 5/8 Hex Head Cap, GR 5, YZ
WIRE, Negative, 15" Long, Black

HARNESS, Operator Presence Control (OPC) Wire
SWITCH, Seat (NC)

CABLE TIE, 7"

NUT, 1/4-20 Hex Center Lock, GR 5 or B
CABLE TIE, 3.19” long

RETAINER, 1/4" Bolt, BP

BRACKET, Battery, RER

BOLT, #10-24 x 3/4, Round Head Square Neck Carriage, YZ
NUT, #10-24 Hex Flange Lock, BZ
FASTENER, 1/4” Ratchet

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

45

Manual No.

7105089



Electrical Group (14.5 & 17.5 HP Briggs E/S)

TOITEM 8

TO
ENGINE
GROUND

TOITEM 4

TOITEM 6

forsy
TO {TEM 24
TO Y
ENGINE TOITEM 25 g
GROUND _ e
29 ,‘\ 44
A \'\ ) AN
7

ENGINE

G. MAGNETO GROUND
SHORTING .
BLOCK o -l

TN

i 3
P
H. ENGINE/ﬁ?ﬁ‘. }

GROUND }Jg
. ALTERNATOR

CHARGING WIRE

J. STARTER
TERMINAL

21 TOITEM &

Manual No. 7105089 28", 30" & 33" REAR ENGINE RIDER
46 SERIES 24



Electrical Group (14.5 & 17.5 HP Briggs E/S)

Item Part No
1 7600188
2 7075671
3 7022788
4 7074406
5 7016168
- 7016169
6 7028606
7 7028386
8 7018524
9 7105082
10 7019326
11 7026343
12 7090880
13 7015438
14 1737836
15 7091122
16 7012485
17 7028675
18 7090053
19 7090072
20 7028027
21 7091576
22 7012080
23 7090372
24 7022886
25 7023354
26 7301200BZ
27 7900056
28 7091079
29 7091272
Footnotes:

Qty Description

1

P NNPRPRPRPNRPRORPNNREPNNRRPRRPRPRPRPRPRERRRERRERERLPR

BATTERY KIT, 12V 20HR: 190CCA

SOLENOID, Super Trombetta, RER

WIRE HARNESS, Starter

WIRE HARNESS, Key Switch, 14.5 B&S

HOLDER, Fuse

FUSE, 10 Amp (Not shown)

INTERLOCK MODULE, Briggs

HARNESS, (Deck Interlock Wiring)

SWITCH, Deck Interlock (NO)

BOOT, Insulator

WIRE, Positive, 17" Long

SWITCH, Ignition-Afterfire Solenoid

WASHER, 5/8” Internal Tooth Lock

NUT, 5/8-32 Hex

KEYS, BLISTER PK KIDS+MWRS DON'T MIX,DOM
SCREW, 1/4-20 x 1/2" Hex Washer Self-Tap
RETAINER, 1/4” Bolt, BP

WIRE HARNESS, B&S 14

WASHER, 1/4” Internal Tooth Lock

SCREW, 1/4-20 x 5/8 Hex Head Cap, GR 5, YZ
WIRE, Negative, 15" Long, Black

NUT, 1/4-20 Hex, GR 5 or B

CABLE TIE, 7"

NUT, 1/4-20 Hex Center Lock, GR 5 or B

SWITCH, Operator Presence Control (OPC) Traction (NC/NO)
SWITCH, Seat (NC)

BRACKET, Battery, RER

BOLT, #10-24 x 3/4, Round Head Square Neck Carriage, YZ
NUT, #10-24 Hex Flange Lock, BZ
FASTENER, 1/4” Ratchet

28", 30" & 33" REAR ENGINE RIDER
SERIES 24

47

Manual No.

7105089



Wiring Schematic (11.5 HP Briggs, Recoil Start)

aJ3LD3NNODSIA
dI ALINNILNQD
ON s SAMVYIN I.U._._._Sw

/rmuan_m ‘310N

NMOH4E
HOLIMS
NOILLINDI
BujyoN
NO
5—IW
440

Movig

NAAQHE

L EEL D]

(ONNOHD NOILINDI)

a3y

on7d ]
3N b
HOLIME

ON

aNNouo

1v3s MOTT3A

3LlIHM
{1eas yo
uaym JN)

ALIHM \—
M

a3y

ERlplale]l) _‘_..

NAMOYE
(ON)
HOLIMS
__zoma Au_mu
Movg ALIHM

IMOTT3A

NOTE: CLOSED
WHEN BLADE
DISENGAGED { v

L

MavIg NOILINDI

{dn [epad
WM umouyg)
H2LIMS

Ivaad

ANNCHD
INIONI

aniga

N3I3Ho

WIRING SCHEMATIC FOR 11 & 11.5HP RECOIL START (Briggs Engines)

28", 30" & 33" REAR ENGINE RIDER

7105089

Manual No.

SERIES 24

48



Wiring Schematic (11.5 HP Briggs, Recoil Start)

Item Part No Qty Description
- -- Wiring Schematic incl. harness #'s 7028386, 7073714 & 7028607 (7800784 Model)

Footnotes:

28", 30" & 33" REAR ENGINE RIDER Manual No. 7105089
SERIES 24 49



Wiring Schematic (12.5 HP Briggs, Electric Start)

NMGHE nUI _.—-—

NMOHE

ne

N3I38s

&y
X

HQ1 NS

IINaON \_._..

Ho3G

xuc..mkiujm»& mu ILIHM

QIOYeNISId
St 30 TE NIHM
MES0T) FRLON

vig

a3y

N33H9

ng

& AgaLLve -
a3y + - _
J HONFTI08 ~|||I.|i.u—
= oV 18 F ¥avia
n a3y .
e #
a3 poee BILUYLS
(ONNDES NI A0V 7
Il\ Qzauwl\ N
ELIV) LM NOLLINDI INIONT G.““.JM”M

WIRING SCHEMATIC for 12.5HP Briggs Engines

28", 30" & 33" REAR ENGINE RIDER

7105089

Manual No.

SERIES 24

50



Wiring Schematic (12.5 HP Briggs, Electric Start)

Item Part No Qty Description
-- -- Wiring Schematic incl. harness #'s 7022788, 7073715 & 7028607

Footnotes:

28", 30" & 33" REAR ENGINE RIDER Manual No. 7105089
SERIES 24 51



Wiring Schematic (14.5 & 17.5 HP Briggs, Electric Start)

NMOYS
R TEETE)
= E--3
§-1-8 @ NMONE PUETTUC I
1vis & 2 -
: S 3nma o=
4-g
RO
Apag -~ &~
? wm% w NOLLINSI
HILHVIE
r. ANAOYD
GET S novie QIONTT0S “HHYD
e f
N -
— SIS HINMOHS INESND Q.wzw%uu zuﬁm.\ annows e w;omm
yl T %) LIHM Y
S11d —
MOTIEA wavig )
L e
Riliet ALHM =y N2THO U e
HOLINE HIOLIME ON
1]
&
&
NMOHS
TRO0N
on
HOLIMS Y ay
verm LEE D]
_ m HOVIE n.....— SLHM and
MACTIEA EED
JROVONISIT

S 3AVYE NSEM
QASOTY HLON

28", 30" & 33" REAR ENGINE RIDER

7105089

Manual No.

SERIES 24

52



Wiring Schematic (14.5 & 17.5 HP Briggs, Electric Start)

Item Part No Qty Description
-- -- Wiring Schematic incl. harness #'s 7022788, 7074406, 7028386 & 7028675

Footnotes:

28", 30" & 33" REAR ENGINE RIDER Manual No. 7105089
SERIES 24 53






Hardware ldentification & Torque Specifications

Torque Specification Chart Torque Specification Chart
FOR STANDARD METRIC MACHINE HARDWARE (Tolerance + 20%) FOR STANDARD MACHINE HARDWARE (Tolerance 20%)
Prope r N [/ N\ [ N\ 4 N @ @
oy | (32) 3 | o | (5]
Class 5.6 Class 8.8 Class 10.9 Class 12.9 SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of | in/lbs in/Ibs in/lbs in/lbs Size 0f | in/lbs in/lbs in/lbs
Hardware| ft/lbs | Nm. | ft/lbs | Nm. | fi/lbs | Nm. | fi/lbs | Nm. Hardware | fi/lbs | Nm. fi/ibs | Nm. ft/ibs Nm.
M3 588 56 | 1344 | 1.28 | 192 | 1.80 | 2292 | 2.15 8-32 19 2.1 30 34 41 46
M4 1344 | 1.28 | 3072 | 2.90 |43.44 | 4.10 | 52.56 | 4.95 8-36 20 2.3 31 3.5 43 49
Mb 264 | 250 | 6096 | 575 | 597 | 810 | 715 | 9.7 10-24 27 3.1 43 49 60 6.8
M6 44.64 4.3 7.3 9.9 | 10.3 14 | 121 | 165 10-32 31 3.5 49 55 68 1.7
M7 5.2 71| 121 | 165 | 16.9 23 | 19.9 27 1/4-20 66 7.6 8 10.9 12 16.3
M8 7.7 | 105 | 11.7 24 25 34 29 40 1/4-28 76 8.6 10 13.6 14 19.0
M10 15 21 35 48 50 67 59 81 516-18 1 15.0 17 231 25 34.0
M12 26 36 61 83 | 86.2 117 103 | 140 5/16-24 12 16.3 19 25.8 29 340
M14 42 58 101 | 132 | 136 | 185 162 | 220 3/8-16 20 27.2 30 40.8 45 61.2
M16 64 88 147 | 200 | 210 | 285 250 | 340 3/8-24 23 31.3 35 476 50 68.0
M18 89 121 202 | 275 | 287 | 390 346 | 470 716-14 30 40.8 50 68.0 70 95.2
M20 126 171 290 | 390 | 405 | 550 486 | 660 716-20 35 47.6 55 74.8 80 108.8
M22 169 | 230 390 | 530 | 559 | 745 656 | 890 1/2-13 50 68.0 75 | 1020 110 149.6
M24 217 | 295 497 | 375 | 708 | 960 840 | 1140 1/2-20 55 74.8 90 | 1224 120 163.2
Mm27 320 | 435 733 | 995 | 1032 | 1400 | 1239 | 1680 9/16-12 65 88.4 110 | 1496 150 204.0
M30 435 | 590 995 | 1350 | 1401 | 71900 | 1681 | 2280 9/16-18 75 | 102.0 120 | 163.2 170 231.2
M33 590 800 | 1349 | 1830 | 1902 | 2580 | 2278 | 3090 5/8-11 90 | 1224 150 | 204.0 220 299.2
M36 759 | 1030 | 1740 | 2360 | 2441 | 3310 | 2935 | 3980 5/8-18 100 | 136 180 | 2448 240 | 326.4
M39 988 | 1340 | 2249 | 3050 | 3163 | 4290 | 3798 | 5150 3/4-10 160 | 2176 260 | 353.6 386 525.0
The guides and ruler furnished below are designed to 8/4-16 180 | 244.8 300 | 408.0 420 o71.2
help you select the appropriate hardware. 7/8-9 140 | 190.4 400 | 5440 | 600 | 8160
7/8-14 155 | 210.8 440 | 5984 660 897.6
\HU\H‘\\HU\H‘\\HU\H‘\\HU\H‘HHU\H‘\\HU\\\‘\\\\U\H‘HHU\H‘HHU\HHH\HH‘\H 18 220 | 2092 | 580 | 788.8 | 900 |1244.0
1-12 240 | 3264 640 | 870.4 | 1,000 | 1,360.0
0 10 20 3 40 50 60 70 80 90 100 NOTES
@ @ Body 1. These _torque values are to bc_a used for all hardware )
m “ Diameter excluding: locknuts, self-tapping screws, thread forming
N\ ) l«—Body Length——»| screws, sheet metal screws and socket head setscrews.
. ommen ting tor val for locknuts:
Nut, M8 Screw, M8-1.25 x 25 2 |:;Scfor p?e\fﬁlci‘nzetaorqge Io?:ukﬁutz l-Jisse 65°Z ofugfadeﬁ
. torques.
Dia.rrnhgtg:rd(mm) E;;?nﬁer (mm) g‘,tg:e(,g;h;’een Egr?gth (mm) b. forflange whizlock nuts and screws - use 135% of
Inside Threads Body Threads Body grade 5 t0|.'ques. .
Diameter (in)  perinch Diameter perinch Length (in) 3. Unless otherwise no_ted on _a_sse_mbly drawings, all torque
| values must meet this specification.
Nut, 1/2-16 Screw, 1/2-16 x 2

Common Hardware Types

0 1 2 3 4

| 14 12 s | 14 2 34 | 14 2 ap | 14 2 34 |

b et b bt T I I Hex Head Capscrew (&) washer

Standard Hardware Sizing @ Lockwasher
Carriage Bolt

When a washer or nut is identified as1/2” (M8), this is

the Nominal size, meaning the inside diameteris 1/2 inch
(8mm metric thread diameter); if a second number is present
it represents the threads per inch (distance between threads).

@ ammr—=()

Wrench & Fastener Size Guide

1/4” Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut
Wrench—7/16” Wrench—1/2° Wrench—9/16”

Hex Nut

1/2” Bolt or Nut
Wrench—3/4”

When bolt or capscrew s identified as1/2 - 16 x 2” (M8 - 1.25 x 50 ),
this means the Nominal size, or body diameter is 1/2 inch (8mm
metric thread diameter), the second number,16, represents the
threads per inch, (1.25 thread diameter). The final number is the M6 Bot or Nut M Bot or Nut
body length of the bolt or screw, 2 inches (50mm). Wrench—10mm  Wrench—13mm

7/16” Bolt or Nut
Wrench (Bolt)—5/8”
Wrench (Nut)}—11/16"

M12 Bolt or Nut
Wrench—19mm

M10 Bolt or Nut
Wrench—17mm

M14 Bolt or Nut
Wrench—22 mm




Parts Manual for

SNAPPER

28", 30" & 33" REAR ENGINE RIDER

SERIES 24

IT IS THE POLICY OF BRIGGS & STRATTON CORP TO IMPROVE ITS
PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL TO DO SO.
WE RESERVE THE RIGHT TO MAKE CHANGES OR ADD
IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS

Briggs & Stratton Yard Power Products Group
535 Macon Road
McDonough, GA, 30253 U.S.A.
800-935-2967
Manual No. 7105089

Revision: B 7/29/2014

www.shapper.com

Copyright © 2014 Briggs & Stratton Corporation
Milwaukee, WI USA. All Rights Reserved



